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PUT AR ERGHPEREIZHERTER (The following sample(s) was/were submitted and identified by the applicant
as) :
B (Sample Submitted By) @ REHKERHABERAS] (CHUNG HWA PULP CORPORATION)

a8 (Sample Name) : UNCOATED WOODFREE & RECYCLED PAPER (#:&E8M B4 AT )
&Rt (Used For) . B2 E5F2E (PLEASE REFER TO PAGE 2)

W H(Sample Receiving Date) :  24-Sep-2024

AEL HARS (Testing Period) : 24-Sep-2024 to 01-Oct-2024
B EK(Test Requested) KEEPEE - AFNE-B - & )8 - # - (As specified by client, to test

Halogen-Fluorine, Chlorine, Bromine, lodine in the submitted sample.)

HIE &R (Test Results) : =2/ F—H& (Please refer to following pages).

Té}’%ﬁ/ Depart%nt Ma'

Signed for and on behalf ¢
SGS TAIWAN LTD.
Chemical Laboratory - Taipei

PIN CODE: E4FF451D
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FEFIR (Used For)

100 - #1500 - BESBRFEM - BEOAERFREMN - BEASERETIE  HREBEMN - BEH - AR
% BERBEM  sREmET ST 2KREM  BRREEMEN  SHRESHE  SEIT  BFERRTE
M BEEERA  RSEERA  BMEAFKRA  BAET  BREA4GRE  LEQEBEW - @EA - EHFREA
- BERA - ERBEM - BEME - BREMA  KBEMA  KEEMAR  ZREIEWE BFREWE - 2RE
MAR - A REMAR - LK - BEERAE - BHERM - BHERE FHHEE HRELEMNE - KHARILBEMA -
SAREITIE - FRRTEMNAR - REEMAR - REMER - K - BEFNE - 2AENE - FFRERRAE - 53
WA - EEM - KREESA  BEEEA  BEEREMN HRTEM  FREBFIAR - SARER - FFEEMN
M BRERTEM ZRIT - ESEM  AEREEN BEEZAEMNE - BECRBHEEBRFREMN - EXREM -
MBAA - AEfEREN - 558 - &EBHM (NEO LOTUS 100 RECYCLED PAPER, NEO LOTUS 500 RECYCLED
PAPER, CLEAR LOTUS HI-BRIGHT RECYCLED PAPER, CLEAR LOTUS CREAMY RECYCLED PAPER, SUPERIOR
UNCOATED WOODFREE, WHITE UNCOATED WOODFREE, HI-WHITE UNCOATED WOODFREE, BULKY SNOW
WHITE UNCOATED WOODEFREE, BIT-COATED WOODFREE, SHOW WHITE UNCOATED WOODFREE, SUPERIOR
BIT-COATED WOODFREE, CREAMY UNCOATED WOODFREE, HIGH BULKY BOOK PAPER, BULKY BIT-COATED
WOODFREE, SUPERIOR IVORY UNCOATED WOODFREE, SUPERIOR UNCOATED WOODFREE, YELLOW KRAFT
PAPER, CREAMY HIGH BULKY PRINTING&WRITING PAPER, COPY PAPER, HIGH BULKY BIT-COATED
WOODFREE, RECYCLED KRAFT PAPER, EXCELLENT WHITE UNCOATED WOODFREE, DRAWING PAPER,
WOODFREE FINE PAPER, IVORY WOODFREE FINE PAPER, CREAM WOODFREE FINE PAPER, BLUISH WHITE
WOODFREE FINE PAPER, COPY PAPER, SUPERIOR SNOW-WHITE COATED PAPER, SUPERIOR IVORY COATED
PAPER, COMPUTER FORM PAPER)
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BB BRI AR (Test Part Description)
No.1 : He4% (WHITE PAPER)

HlEt 45 R (Test Results)

AlIER A E B MDL =R
(Test Items) (Method) (Unit) (Result)
No.1l
& (F) (Fluorine (F)) (CAS No.: 14762- |[£%BS EN 14582: 2016 - DIBEFREATE ST - mag/kg 50 n.d.
94-8) (With reference to BS EN 14582: 2016, analysis
was performed by IC.)
£ (Cl) (Chlorine (Cl)) (CAS No.: £2%EBS EN 14582: 2016 « DIBEFEMEDT - mg/kg 50 240
22537-15-1) (With reference to BS EN 14582: 2016, analysis
was performed by IC.)
& (Br) (Bromine (Br)) (CAS No.: £2ZBS EN 14582: 2016 - LIBE FEMZE DT ° mg/kg 50 n.d.
10097-32-2) (With reference to BS EN 14582: 2016, analysis
was performed by IC.)
f# (I) (lodine (1)) (CAS No.: 14362-44- [£%EBS EN 14582: 2016 - DB FEMTEDIT - mg/kg 50 n.d.
8) (With reference to BS EN 14582: 2016, analysis
was performed by IC.)

fHiE(Note) :
1. mg/kg = ppm ; 0.1wt% = 0.1% = 1000ppm
2. MDL = Method Detection Limit (75 ;%18 8I1R R (&)
3. n.d. = Not Detected (k&) ; /N\FEMDL / Less than MDL

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com.tw/terms-of-service

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at https://www.sgs.com.tw/terms-of-service. Attention is drawn to the limitation of

liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its
intervention only and within the limits of client's instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to the sample(s) tested.

25 t+886(02)2299 3939  f+886(02)2299 3237

SGS Taiwan Ltd. 25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan

I
Member of the SGS Group




SGS

Al RS
Test Report

hERRKHABRAS (CHUNG HWA PULP CORPORATION)
aitmPEREEmRE _K51951218 (12F, NO. 51, SEC. 2, CHUNGCHING S. RD., ZHONGZHENG DISTRICT, TAIPEI CITY
100, TAIWAN, R. O.C)

gR5(No.): ETR24904142 HHi(Date): 01-Oct-2024 BH2#l(Page): 4 of 5

BESREE / Analytical flow chart - Halogen

*mAlEE/ D /
Sample pretreatment / Separation

NERBEmBEAZRES /
Weighting and putting sample in cell

v

WA Sz sE /IR /
Oxygen bomb combustion / Absorption

WEZEEREE /
Dilution to fixed volume

v

VBt FRETEDHT /
Analysis was performed by IC

v

2 /
Data
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*RRPWAFRBERR - AIRTAEREA & m/80M. *
(The tested sample / part is marked by an arrow if it's shown on the photo.)

ETR24904142
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** R E45E (End of Report) **
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